MODEL YEAR 2001 PARIS LIST

BOAT MODEL: 17" MONTAUK
DOCUMENT CONTROL NO: PB170MT7

ITEM| QTY.| U/M DESCRIPTION B.W.I. NO.
1T | 1 [EA.| FIBERGLASS PART, BW1/0MT—98 CNSL WHT | 1067966
2 | 1 |EA.| DOOR,PLEX BW—98 12" X 16” W/LOCK WH | 1068238
3 | 1 [EA|DOOR,PLEX BW=98 27" X 11 1/2" W/LOCK| 1068220
4 |18 |EA.| SCREW, MACHINE #8-32 X 3/4" PTH 1010735
5 |18 [EA. | WASHER, FLAT #8 0152900
6 | 18 |EA.| NUT, LOCK #8-32 1009927/
/ | 1 |EA. | PANEL, BW170MT—01 SWITCH 1452432
8 | 1 |EA | PANEL, BILANK:BW170MT—01 CNSL 1455476
9 | 4 |EA.| SCREW, TAPPING #6A X 1/2" PTH SC 1008796
10| 1 JEA.|INSERT, HDPE BW—97TUNNELL COLLAR BL 10435140
111 9 [EA.| SCREW, TAPPNG #8A X 5/8” PTH SC 1010925
12| 2 |EA.| PLATE, BW170MT—=97CNSL MNT ANGLE AL 1030188
13| 2 |EA.| PLATE, BW170MT—97 CNSL BACK UP 1025431
14122 EA.| SCREW, MACHINE #1/4—-20x1 1/2" POH S |0151639
1510 |EA.| NUT, HEX NYLON LOCK #1/4-—20 1007764
16| 1 |EA.| CONTROL, CNSL MNT W/O HARNESS 278200

171 1 |EA.| ACC PART, MERC SWITCH (SAFETY ASSY) 882605

18 1 |EA.| HARNESS, IGN/CHOKE ASSY 20° 105/288
19| 1 |EA.| SHELF, HDPE BW170MT—97 CNSL WHT 1036961
201 4 |EA.| BRACKET, BWI170MT—-97 CNSL SHELF 1050089
211 1 |EA.| HORN, CONCFALED COMPACT ELEC DROP—IN| 8/54/6

22114 |EA.| SCREW, TAPPING #B8A X 1/2" PTH SC 1008812
23| 1 |EA.| VENT, LOUVER PLAS. BLK 3.5 X 3.5" 1040906
24 | 4 |EA.| RIVET, POP/BLIND #1/8 X 1/2" SS 0192112
25| 1 |EA.| STEERING WHEEL, 15" DIA SS 25 DEG 1020197
26| 1 |EA.| EMBLEM, STEERING WHEEL CAP 1021054
27| 1 |EA.| STEERING, BEZEL 90DEG NFB SGL 0626150
28| 1 |EA.| STEERING, HELM NFB SGL 0626143
29| 1 |EA.| CABLE, CONTROL MERCURY 15 198812

30| 1 |EA.| WINDSHIELD, BW—97 CNSL 1032366
311 7 |EA L WASHER, FINISH #10 0896258
32| 7 |EA.| SCREW, MACHINE #10-32 X 1 1/4” PFH S]1010107
33| 7 |EA | WASHER, FLAT #1/4" 0152926
341 7 |EA.| NUT, WELL 1033422
S5 1 |EA | PANEL, BWT170MT-01 MERC PRERIG 1452558
56| 1 |EA.| RAIL, GRAB BW170MT—97 CNSL WELDED 1012129
371 5 |EA.| SCREW, CAP #1/4—20 X 17 HEX HD SS 0153254
38| 5 |EA. | WASHER, FENDER 1/4" X 1 1/4" 0189365
391 2 |EA.| DRINK HOLDER, PLAS VERT FOLDDOWN BLK [1019926
40| 4 |EA.| SCREW, TAPPING #10A X 3/4" PTH 1008762
411 1 JEA. | BOX, ABS FIRE EXT LONG BLK 1037480
42| 6 |EA.| SCREW, MACHINE #8-32 X 3/4" PTH SC 1010735
43| 6 |EA.| WASHER FLAT #8 0152900
441 6 [EA | NUT, LOCK #8-—32 1009927
45| 1 JEA.] PANEL, CNSL BLANK 1026350
46| 4 |EA.| SCREW, TAPPING #6A X 1/2" PTH SC 1008796
471 2 JEA.| CUSH, CNSL ROD HLDR WHT/GRY 1008374
481 2 |EA.| ROD HOLDER, BW170MT—98 ASSY SEAFM 1068618
491 4 |EA.| SNAP STUD, W/#8 X 3/8" PH BR/NI/SS |0205/86
50| 8 [EA.] WASHER, FLAT #10 SS 0152918
50| 8 |EA.| NUT., HEX NYLON LOCK #10-24 SC 1007772
511 1 |EA. | BUSS BAR, BONDING SYSTEM 1031798
52| 1 |EA.| HORN GRILL, SNAP—IN WHT PILAS FOR HORN 875468

53] 1 |EA. | SWITCH, BATTERY ON/OFF W/O LOCK W/O 162701




